PARTS CATALOGUE

BM (FW)

®
SUZHOU PARSUN POWER MACHINE CO.,LTD PAabun

—  SINCE 1968 _—



B X

CONTENTS

BE - 1~3
BRACKET — — — — — — — — — — — — — — — — — — — — — — 1~3
BRAZL — — — — — — — — — — — — — — — — — — — — — & 4
STEERING — — — — — — — — — — — — — — — — — — — — — — 4
ALEEHK - — - —— — —— ————— ———— — — — - 5~ 6
UPPER CASING - — — — — — — — — — — — — — — — — — — — - 5~6
BE — — — — — — — — — — — — — — — — — — —7~38
BOTTOM COWLING - — — — — — — — — — — — — — — — — — — - 7~8
BHAGL — — — — — — — — — — — — — — —9-~11
CONTROL SYSTEMI — — — — — — — — — — — — — — — — — — —9~11
BHAZT — — — — — — — — — — — — — — — — — — — — —12~13
CONTROL SYSTEMI — — — — — — — — — — — — — — — — — — —12~13
ATEBEEMBHERT] — — — — — — — — — — — — — — — — — 14~ 16
LOWER CASING & DRIVET — — — — — — — — — — — — — — — — — 14~16
ATHBRREAHREL - — — — — — — — — — — — — — — — — 17
LOWER CASING & DRIVEIl — — — — — — — — — — — — — — — — —17
BMEAK] — — — — — — — — — — — — — — — — — — — — —18~19
ELECTRICAL SYSTEMI — — — — — — — — — — — — — — — — — —18~19
MAREN — — — — — — — — — — — — — — — — — — — —20~21
ELECTRICAL SYSTEMII — — — — — — — — — — — — — — — — — —20~21
MERLND — — — — — — — — — — — — — — — — — — — — — 22
ELECTRICAL SYSTEMII — — — — — — — — — — — — — — — — — — 22
MARKN — — — — — — — — — — — — — — — — — — — —23~24
ELECTRICAL SYSTEMIV — — — — — — — — — — — — — — — — — —23~24
BHEE - — — — — — — — — — — — — — — — — — — — — — 25~ 126
CRANKSHAFT & PISTON — — — — — — — — — — — — — — — — — —25~26
g - - — - — — — — — — — — — — — — — — — — — — - 27~28
CRANKCASE — — — — — — — — — — — — — — — — — — — — — - 27~28
MlRgE — — — — — — — — — — — — — — — — — — — — — — 29~ 30
FUEL SYSTEM — — — — — — — — — — — — — — — — — — — — — 29 ~ 30
#EEH — — — — — — — — — — — — — — — — — — — — — — 31 ~ 32
INTAKE SYSTEM — — — — — — — — — — — — — — — — — — — —31~32
WHBER — — — — — — — — — — — — — — — — — — — — —33~34
CARBURETOR ASSY - — — — — — — — — — — — — — — — — — — 33~ 34
RPER — — — — — — — — — — — — — — — — — — — — — — 35~ 36
STARTRR — — — — — — — — — — — — — — — — — — — — — —35~36
WEHH - — — — — — — — — — — — — — — — — — — — — - 37~ 38

TOP COWLING ASSY — — — — — — — — — — — — — — — — — — —37~38

B - — — — — — — — — - — - — - — - — - —— — — - 3
FUEL TANK — — — — — — — — — — — — — — — 39



CONTROL BOX ASSY — — — — — — — — — — — — — — — — — — — 40 ~ 42
EAMARRBES - — — — — — — — — — — — — — — — — - 4345
CYLINDER HEAD ASSY (REPARE XIT) — — — — — — — — — — — — — — 43~ 45
WHRIBEE) — — — — — — — — — — — — = — — — — — — — 46 ~ 47
APPENDIX 1 (REPATE XIT) — — — — — — — — — — — — — — — — — 46 ~ 47
MEIGEEY) — — — — — — — — — — — — — — — — — — — — 48~49
APPENDIX 2 (REPARE KIT) — — — — — — — — — — — — — — — — — 48 ~ 49
EHHFMER - — - — — —— ——————— ——— — — — -1V

PARTS CATALOGUE INDEX — — — — — — — — — — — — — — — — — I ~1v



T30A(T25, T20) | PaGE 1 0F 49
Shkah AR
PARTS NAME: | BRACKET




T30A(T25,T20) R/t | PAGE 2 OF 49
FRELH: (R
PARTS NAME: | BRACKET
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE RS EHAR () EEAR R %8 &
1 [120-01020001 BRfE STEER BRACKET ASSY 1
) [6B/T5783-M6x20 NAER N6x20 BOLT M6x20 7
3 |6B/97.1-6 THE 6 WASHER 6 7
4 |T20-01000001 ARRRE RUBBER LOOP, BRACKET 1
5 |F25-00000014 A4 ¢ 8x12 PING 812 )
6 |T20-01020002 B4 SHAFT, STEER BRACKET 1
7 (12001000002 REXE L 4E UPPER WASHER, ROTARY BRACKET | 1
8§ |120-01000200 FEG RS LOCKING BLOCK, UPPER BUSH 1
9 |120-01000003 RELR LR UPPER BUSH, ROTARY BRACKET | 1
10 {T20-01010301 REAR ROTARY BRACKET 1
11 [P15-0101030 BERAME BUSH, BOLT )
12 |P25-01010003 e 4H WASHER, BOLT )
13 [120-01010202 U IR A LIMITED AXIS, TILT 1
14 |IB/17940. 1-M6 B A5 MG OILER M6 5
15 |120-01010203 RARAF LIMITING HANDLE, TILT 1
16 |cB/T879.2-03xl6  [HEEEBMEEH 0316 |PIN @3NI6 1
17 [F25-01010004 RALE M PLATE, THO HOLE 1
18 [P15-01010007 ARy RuE CLAMP NUT, BRACKET )
19 |F25-01010011 BH LS NUT, PLASTIC )
20 |T20-01010200 R (B) At BRACKET ASSY (RIGHT) 1
2 |P4-01010004 B EER CLAMP HANDLE, STERN )
2 | Fa-01010005 Y 3 L RIVET, CLAMP HANDLE )
23 [F15-0101010 Tt xR BT CLAMP SCREW )
24 [F4-01010003 IR R A CLAVP PAD )
25 |GB/T6170-H8 NAEE W8 NUT M8 5
26 |B/197.1-8 THE § WASHER § 7
27 |GB/T879. 1-4x38 BRI E RN 408 PIN 4x38 )
28 |120-01010305 YEFHRNE INNER FRAME, LOCKED HANDLE | 1
29 {T20-01010304 TERTE SPRING, SUPPORT )
30 [120-01010303 Fo~ s 4T BOLT )
30 |FL5-01010305-3 FHREE JACKET, HANDLE 1
3 {T20-01010302 TERA SUPPORT FRAME ASSY 1
33 {120-01010309 YRFRA R PULL ROD, INNER FRAME 1
34 {120-01010310 kIS BRACKET, PULL ROD 1
35 |6B/T896-5 FoE s CIRCLIP § 1
36 |120-01010311 CIETA § SPRING, PULL ROD ]
37 (120-01010003 IER b ik WREST SPRING, LOCKING HANDLE | 1
38 |120-01010001 RS EER LOCKING HANDLE 1
39 [120-01010002 HEMEHRE JACKET, LOCKING HANDLE |
40 |120-01000004 RELR TR LOVER BUSH, ROTARY BRACKET | 1
41 {T20-01000005 THEAE 0-RING, LOVER BUSH 1
42 (120-01000006 RELRTLE LOVER WASHER, ROTARY BRACKET | 1
43 120-01010004 BR2E TUBE, BOLT |




T30A(T25,T20) E et | PAGE 3 OF 49
FREL AR
PARTS NAME: | BRACKET
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () EEAR R %8 &
44 |120-01010100 ERHE (5 4t BRACKET ASSY (LEFT) 1
45 |F15-01010001 FRfERLES BOLT, CLANP BRACKET 1
46 |F15-01010400 B R AL LIMITATIVE ROD ASSY 1
47 [F15-01010402 epEE CONICAL SPRING 1
48 |GB/T5782-M8x155 NEER N8x155 BOLT 8x155 1
49 (120-00000004 EHAESR SHELL, ABSORBER )
50 {T20-00000006 HHES ABSORBER (FRONT) 1
SU {T20-00000005 HHE RN CASING, ABSORBER (FRONT) 1
50 |6B/TS782-M8x105 NAER N8x105 BOLT 8x105 )
53 |6B/TS782-M8x70 NEER N80 BOLT 8x70 )
54 |120-00000003 WEHI T (B) SHELL (RIGHT), ABSORBER 1
55 |6B/T5782-M8x25 N 18K BOLT M8x25 )
56 (120-00000011 WE R (£) SHELL (LEFT), ABSORBER 1
57 |T20-01010312 AT R4 SHART, BRACKET 1
5§ [F15-01010303 YERRTHE GASKET 1
59 |oB/T5787-M6x25 A2 I RM6xDS BOLT M6x25 1
60 |T20-01010308 MR E PULL SPRING, OUTER FRAME 1
61 (T20-01010306 YEFRMEA FRAME ASSY,LOCKING HANDLE | 1
60 |6B/T91- 1. 2x12 Fos oLl COTTER PIN ¢ 2x12 1
63 |120-01010307 E Rkt SHAFT, LOCKING HANDLE 1
64 [GB/T93MI0NL DS  |EHEENL0L. 25 CROVN NUT M10x1. 25 )
65 |GB/T97.1-10 THEN WASHER 10 3
66 {120-00000001 R B8 GASKET A, ABSORBER )
67 {120-00000100 WEBAHK ABSORBER ASSY )
68 {120-00000002 HE BB GASKET B, ABSORBER 3
69 |oB/T6171-MI0x1.25 [N AEE ML0xL. 25 NUT M10x1. 25 3
70 {T20-00000007 KEREFHE SEAL, UPPER CASING 1
71 {120-01000100 THIERES ABSORBER, BRACKET 1
72 [120-03000001 L% BRACKET, SHIFT GEAR |
73 {T20-03000004 PHFRkRE HANDLE JACKET, SHIFT GEAR 1
74 {T20-03000013 KELER SUPPORT, BOTTOM COWLING 1
75 |F15-00000006 A8 0 6x12 PIN & 6x12 1
76 [T20-00000008 FHALRRES GASKET, BRACKET 1




T30A(T25,T20) ZPEFHE | pack 4 0F 49
EHELT [BH24
PARTS NAME:  [STEERING

PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS

SHR5 FHLH(EX) FHLH(EX) HE £

T20-01030001 ESES HANDLE, STEERING 1
1 |F4-01090006 iE BUSH 1
3 |F-01090007 FguE SPRING , COMPRESSION 1
4 [6B/T848-10 NAEL SMALL WASHER 10 1
S| T15-01020300 BT R AL STEERING HANDLE ASSY 1
6 |GB/T820-M5x25 BT L RAMSXS SCREW Ms5x25 1
7 [F4-01090003 S ES L r FRICTION 1
8§ [120-01030100 TAI A% LEVER , THROTTLE ASSY |
9 {T20-01030300 WITRE A THROTTLE CABLE ASSY )
10 |6B/TS782-M6x50 7 f B eM6xS0 BOLT Mx50 1
11 [6B/197. 1-6 THE 6 WASHER 6 )
12 [6B/T5783-M6x20 7 A EHM6x20 BOLT Méx20 1
13 [120-01000007 B ERE TS FIXED BLOCK, STEERING HANDLE | 1
14 {120-01000008 2R EE WEARABLE LOOP, HANDLE 1
15 |T20-01000009 L E BUSH , HANDLE ]
16 |T20-01000011 HELE WASHER , NYLON )
17 |120-01000010 WY AE WASHER |, WAVE 1
18 |T20-01030200 L7 2 e L4 1 BOLT, FRICTION ADJUSTING 1
19 |6B/T91-1. 6x12 Fo#a1. 6x1) COTTER PIN @1. 6x12 1




T30A(T25,T20) FHFM | PacE 5 0F 49
FAMLH | KLEBEA
PARTS NAME: | UPPER CASING
)
0
s T T T 7]
| |
| =
| 134]1@ m/13 |
| 1 |
} 16— }
i A




T30A(T25,T20) RHFM | PAcE 6 0F 49
FHELA | KLEEEK
PARTS NAME:  [UPPER CASING
SN PART NO. DESCRIPTION DESCRIPTION [N RENARKS
SEER | RHES EEAH (B EEAH G %e i
1 |GB/T5783-8x30 830 BOLT M8x30 6
) |GB/T97.1-8 T4E § WASHER 8 7
3 |T20-02000007 BEER PARTITION BOARD, MANIFOLD |
4 |cB/T818-M6x16 T4 L EATN6xL6 SCREW M6x16 4
5 |T20-02000002 WA S OUTLET MANIFOLD |
6 |6B/T91- 2. 5x25 F oo, 5x25 COTTER PIN 2. 5x3 1
7 |T20-02000006 REBE NYLON JAM 1
§  {T20-02000004 #AUE LEHE UPPER SEAL, OUTLET MANIFOLD | 1
9 |T20-02000005 HARETEHE LOVER SEAL, OUTLET MANIFOLD | 1
10 [T20-02000003 #AUETHE GASKET, OUTLET MANIFOLD |
11 |T20-02000001L KERERK (K) UPPER CASING (L) |
T20-02000001 KERERK (8) UPPER CASING (S)
12 |T20-02000008L #ARH (K EXHAUST CLAPBOARD (L) 1
T20-020000088 #ARR () EXHAUST CLAPBOARD ($)
13 |120-02000009 HARR R () UPPER GASKET (4) 2
14 |120-02000010 WA B TR LOVER GASKET 2
15 |GB/T5783-)8x20 A EEA8x20 BOLT M8x20 |
16 |GB/T97.1-85 T4E 6 WASHER 6 |
17 |6B/T5783-H6x20 FNAEE Mox20 BOLT Méx20 1
18 [F15-00000006 T4 g6x1) DOWEL PIN @612 )




PAGE 7 OF 49

T304 (125, T20) E 1

)
=
—_—5
—
=
=
=
=
=
el
»KB
»\-E
ﬂnMAMn
| =
H=| en
| =
) A
| =

\
A\

2 W—

/75—~ 70 g\
NI

RN
A\ V(-
\\ ////%/(9«« DW/N\W

N

B A




T30A(T25, T20) R4+t | PAGE 8 OF 49
stk k32
PARTS NAME: | BOTTOM COWLING
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () EEARED % &
1 [120-04000001 FE BOTTOM COWLING |
T20-04000001BW & & (BV) BOTTOM COWLING (BW) | BY
1 [120-04000003 KEREHE DAMPER, BOTTOM COWLING 4
3 [120-04000002 KE4E BUSH, BOTTOM CONLING 4
4 |T20-04000014 KEXEET SUPPORT BOLT, BOTTOM COVLING | 4
5 |eB/97.1-8 THES WASHER § 4
6 |cB/T6170-8 NEEE 8 NUT M8 8
7 [P4-01090401 EE S % STOPER, HANG ROPE ASSY |
8 (T15-01020003 LBEFEAE ENGINE STOP SWITCH ASSY |
9 [P4-05000200 M Bk A FUEL CONNECTOR ASSY 1
10 [GB/T6170-M6 NEEE N NUT Mo 2
11 [T15-03000005 B 7%k CIRCULAR PLUG 1
12 [6B/T5783-M6x20 NEER N6x20 BOLT M6x20 1
13 [6B/97.1-6 T4E ¢ WASHER 6 1
14 {120-04000009 B4+ WIRE CLAMP, RUBBER )
15 |T20-04000008 wIEEE JACKET, TIGHTVIRE |
16 [120-04000005 e P RUBBER PLUG !
17 [F25-01010010 Eék 8 THICK WASHER § 4
18 [6B/96-6 KBE 6 BIG WASHER 6 1
19 [T20-04000006 TES B HOOK, LOCK 1
20 [F15-05000023 K 4E WAVE WASHER 1
20 [F15-05000036 MEHEFRRAZD BUSHING B, LOCKING HANDLE 1
22 |F15-05000022 MEHZFHE LA BUSHING 4, LOCKING HANDLE 1
23 {T20-04000004 EGTES LOCKING HANDLE, TOP COWLING | 1
24 |6B/T5783-M6x25 N M6x2S BOLT M6x25 1




(7

@«%(}ﬂm«u

u\

T304 (T25, T20) E 4 F it PAGE 9 OF 49
FHEAR: | BHAL]
PARTS NAME: | CONTROL SYSTEM I




T304 (T25,T20) 2

b ¥

PAGE 10 OF 49

FHHLR: | BREA]
PARTS NAME: | CONTROL SYSTEM I
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () B4R G % &
1 {120-03000005 S EET HANDLE, SHIFT GEAR |
) |GB/T823-M6x20 N LA M6x20 SCREW Mgx20 1
3 |6B/T97.1-6 THE6 WASHER 6 |
4 |T20-03000015 REME NYLON BUSH )
5 |T20-03000006 TROREE PLUNGER, SHIFT CAM |
6 T20-03000008 HEEE SPRING A, PLUNGER 1
7 {120-03000009 HERED SPRING B, PLUNGER 1
8§ {T20-03000007 HERH NUT, PLUNGER l
9 [T20-03000300 A AL b 4 LOCATING PLATE ASSY, SHIFT LEVER| 1
10 |6B/T91-1. 2x14 Fo# ol kx4 COTTER PIN ¢ 1.2x14 |
11 [120-03000011 INER B NYLON WASHER, SMALL AXES 4
12 |120-03000010 THOBER CONNECTING ROD, SHIFT CAM 1
13 [6B/T91- 1. 0x14 Fo# ol 0x14 COTTER PIN ¢ 1. 0x14 1
14 |6B/T848-5 MEE S WASHER 5 )
15 {T20-03000100 TR SHIFT LEVER ASSY |
16 [120-03000002 THREELE NYLON WASHER, SHIFT GEAR |
17 |120-03000003 THEE AXLE TUBE, SHIFT GEAR 1
18 [GB/T879.1-04xl6  |EREEEEERES 04xl6  [PIN 0 dxl6 )
19 |T20-03000200 A B SEAT ASSY, SHIFT LEVER !
20 [T20-03000204 THFAE WREST SPRING, SHIFT LEVER !
211 |6B/T91-d 1. 6x12 Fog ol 6xl) COTTER PIN 1. 6x12 1
22 [T20-03000012 RHERF CONNECTING LEVER, SHIFT GEAR | 1
23 |F15-00000035 HREE NUT, PLUNGER 1
24 |6B/T6170-M6 ARG NUT Mo |
25 [120-06050300 HEfERAl CONNECTING ROD ASSY, MAGNETO | 1
26 [120-06050302 AT LB TIE-IN B, CONNECTING ROD 1
27 |GB/T6170-MS 7~ R ERMS NOT S 2
28 [T20-06030301 FAFE LA TIE-IN A, CONNECTING ROD 1
29 [T20-06040007 EREL TIE-IN, CONNECTING ROD 1
30 |GB/T818-M5x12 T LA M5x1) BOLT M5x12 4
3 [6B/193-3 WHAES SPRING-WASHER § 4
3 |6B/T97.1-5 THE WASHER $ 4
3 [120-06000023 B RETATNER, MAGNETO 1
3 (120-06000021 ke PLATE, MAGNETO 1
35 |6B/T5782-M6x45 AR Moxds BOLT M6x45 1
36 |T40-05070005 T EAE WASHER, ACCELEROGRAPH ACTUATOR | 1
37 |120-06050002 TR BATE BUSH, ACCELEROGRAPH ACTUATOR 1
3 |120-06050100 ARE R b ke CHAIN WHEEL ASSY, ACCELEROGRAPH | 1
39 {T20-06050003 Neh &% YREST SPRING, DRIVEN WHEEL 1
40 {T20-06050200 N ah i % 4 DRIVEN WHEEL ASSY |
41 |120-06050001 i THATRE 2 PLATE, ACCELEROGRAPH ACTUATOR| 1
12006050001 TR B B R (W) PLATE, ACCELEROGRAPH ACTUATOR (FY)| 1 By
4 |6B/T5783-M6x12 NAER N6x1) BOLT M6x12 |




T304 (T25, T20) R4 F M

PAGE 11 OF 49

FHHLR: | BREA]
PARTS NAME: | CONTROL SYSTEM I
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SREE |RE%E R4 (B3 B4R G % &
43 [T20-04000202W 145 4 SHAFT, ACCELEROGRAPH 1
44 |T20-04000010 1B FHE SWING-ROD BUSH, ACCELEROGRAPH| 2
45 [120-04000300W i 14 A AL PUSH ROD ASSY, ACCELEROGRAPH| 1
46 [T15-04040005 Y C S TIE-IN, PULSER COIL 1
47 [T20-04000301V 1A PUSH ROD, ACCELEROGRAPH 1
48 T20~04000100¥ R4 SWING-ROD ASSY, ACCELEROGRAPH | 1




T304 (125, T20) =M

PAGE 12 OF 49

oA A

EHAR

PARTS NAME:

CONTROL SYSTEM II




T30A(T25,T20) 2

LS

PAGE 13 OF 49

FHfLR: | BRAAT
PARTS NAME:  [CONTROL SYSTEM II
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SBEH  |R44E EH4H () FHLH(EX) HE £
1 [T20-04000800W TR LA JOINT ASSY, SHIFT GEAR |
2 |T20-04000801W TREH E A PIN ROLL ASSY, SHIFT GEAR | 1
3 |6B/1879. 1-3x12 SR G RF A4 351D PIN 3x12 )
4 |T20-04000802¥ THEHEERES COMPRESS SPRING, SHIFT GEAR | 1
5 |6B/197.1-8 THES WASHER 8 )
6 |T20-04000803W A% X TOINT, SHIFT GEAR 1
7 |6B/15783-M6x16 ARG BOLT M6x16 )
§  [GB/T97.1-6 T4 WASHER 6 3
9 [T20-04000500W B RAH BRACKET ASSY, SHIFT GEAR 1
10 {120-04000700W TR LA JOINT ASSY, ACCELEROGRAPH | 1
11 {T20-04000701W T A PIN ROLL ASSY, ACCELEROGRAPH| 1
12 [120-04000702W wEHEERE COMPRESS SPRING, ACCELEROGRAPH| 1
13 [T20-04000703W i T %k JOINT, ACCELEROGRAPH 1
14 |6B/T5783-M6x12 AN BOLT Méx12 |
15 |120-04000201W e REESER HANDLE CONTROL, ACCELEROGRAPH | 1
16 |T20-04000400W TR LR A BRACKET ASSY, ACCELEROGRAPH TIGHTVIRE| 1
17 |F25-07000006W AR KM A9 SR/ THIN NUT 3/8" )
18 |GB/T97.1-85 THAEL0 WASHER 10 4
19 |GB/TS782-M10x1. 25x40 |7~ AR FMI0x1. 25x40 BOLT M10x1. 25x40 1
20 [T20-04000900W ERAS LINK ROD ASSY |
20 [T20-04000902 #EEER PLATE |
22 [F25-07000304 NEEE/S NUT 3/8" 1
23 [F25-07000303W B BUSH, BOLT 1
24 [120-04000901¥ B A LINK ROD 1
25 |F15-11020002 $EEATER BOLT, LINK ROD 1
26 [cB/T889. 1-M10x1. 25  [F 2B HANAH EAHI0L 25 NUT MIOxL. 25 1




T30A(T25, T20) EE | PAGE 14 OF 49

FAMAR: | ATRERK L D341

PARTS NAME: | LOWER CASING & DRIVE 1




T30A(T25, T20) ELE | pack 15 0F 49
THEAR | ATHEZMK & BAE41
PARTS NAME: LOWER CASING & DRIVE 1
SN PART 0. DESCRIPTION DESCRIPTION QT RENARKS
5BEE  |[RAES AR () B4R %8 4t
L |6B/T3452.1-25. 8x2. 65 |0 25 8x2. 65 0-RING 25. 8x2. 65 )
2 |F25-04000017L Bt hE (k) TUBE , VATER (L) 1
F25-040000178 Basi £z (D) TUBE , VATER (5) 1
3 |F25-040000016 RARHE M FIXED PLATE, WATER PUMP 1
4 |6B/T5782-Mbxd0 A R0 x 40 BOLT M6x40 4
5 |oB/197.1-6 T4 WASHER 6 8
6 |F25-04050004 K% % 4 DAMPER , WATER PIPE 1
7 [F25-04050001 LET N SHELL , WATER PUMP 1
8 [F25-04050002 KEN7 SHELL , INNER 1
9 [F25-04050003 KEFKOY 4 0-RING 1
10 |F25-04050000 AR AKAE SHELL ASSY, WATER PUMP |
11 |F25-04040000 KRR IMPELLER ASSY 1
12 |F25-04000014 NEL OUTER PLATE 1
13 |6B/75783-M6x25 P FSRMEx 5 BOLT Mex25 )
14 [6B/197.1-6 T4 WASHER 6 p
15 [F25-04000012 O B PLATE , 0-RING 1
16 [F15-06020004 0 % 8 0-RING 1
17 |F25-04000013 K& VATER SEAL |
18 [F25-04000007 AT D 4x10 PIN, DOWEL 3
19 [F25-04000008 i) BASE , DRIVE SHAFT |
20 [F25-04000009 gl SEAL 1
20 |F25-04010003 T520 B £ 22x36x6 0IL SEAL ,DRIVE SHAFT )
2 |F25-04010000L Ranshsaft (L) DRIVE SHAFT ASSY (L) 1
F25-040100008 Bap st (S) DRIVE SHAFT ASSY (S) 1
23 [F25-04000015 R % SEMICIRCULAR KEY |
24 |IR32004K1 oA A F A HOUSING, BEARING |
25 |F25-04000003-1 otk (072X [SHIM(t: 0. Tmn)
F25-04000003-2 RatbaRk (11 02X) %Mﬁlﬂm)
F25-04000003-3 BsER k(1125 T (t: 1. 1)
F25-04000003-4 BadARA (1 1.22%) M(t 1. Jun)
F25-04000003-5 Balakh (138X SHIM (t: 1. 3nm)
F25-04000003-6 BBk b (142X SHIM(t: 1. 4nm)
F25-04000003-7 RApBgERK (CLSER)  |SHIM(t 1. Sm)
F25-04000003-8 RatiaR k(11 62X) SHIM (t: 1. 6mm)
26 |F25-04000002 KRAEE BUSHING , NYLON 1
27 {T20-05010000L RO A L) CAM ASSY, SHIFT ROD(L) 1
F25-040300018 BSR4 () CAM ASSY, SHIFT ROD(S) 1
28 [F4-03000023 FHAEE PLUG, HOLE 01L 1
29 |P4-03000024 FHAEELE GASKET )
300 |GB/T889. 145 IR BB 7 gt REENS |NUT, LOCKING M )
31 [F25-04000023 #A OB VATER INLET 'B" |
30 |F25-04000031 HmEE PLUG, DRALN 1
33 [F25-04000001 KT RERK LOVER CASING 1




T304 (125, T20) 2

PAGE 16 OF 49

FHEAN: | ATEEFA L BHR41
PARTS NAME: | LOWER CASING & DRIVE I
SN. PART NO. DESCRIPTION DESCRIPTION (1Y REMARKS
sHEH  |REES B4R (R ARG %e &
3 |6B/T5782-M6x35 7~ RIEHRNG x 35 BOLT M6x3$ 1
35 [6B/T861.1-6 W42 4 LOCKING WASHER 6 1
36 |F15-06000004 KT EERR ANODE, LOWER l
37 |6B/T5783-Mx20 ARG X 20 BOLT M6x20 1
3 |F25-04000021 MR T4B, COURSE 1
39 [GB/T820-M5x30 TS x 30 SCREW, PAN HEAD 5x30 1
40 |F25-04000022 #k oA VATER INLET "A" l
4 [F25-04000006 MR EE NUT, PINTON 1
4 |F25-04000005 Mt PINION 1
43 [F25-04000004-1 ERERERF (1:102X) INM(t: 1. Omm)
F25-04000004-2 ERERERF (1L 1ZX) SHIM(t 1. 1)
F25-04000004-3 TREHERE (1225 | SHN(t: 1. 2m)
F25-04000004-4 ERESERE (1325 | SHIM(t: 1. Jm)
F25-04000004-5 EAERERE (1425 | SHIM(t: 1. 4om)
44 [HR 30205 7 B4R T B A& TAPER ROLLER BEARING 1
45 [F25-04020000 A4t GEAR, FORWARD 1
46 [F25-04060003 \WE6E CLUTCH, DOG 1
47 |F15-06070004 BLBH PIN, CLUTCH 1
48 |F15-06070005 BARER RING, CLUTCH 1
49 |F25-04060006 TR E PLUNGER, SHIFT 1
S0 |F25-04060002 BAmmL SPRING, CLUTCH 1
sU [F25-04060001 Y SHAFT, PROPELLER 1
53 [F25-04060007 BENE S PLATE, REVERSE GEAR 1
53 [F25-04060000 Y3t PROPELLER SHAFT ASSY 1
s |F25-04070004 R4t 5 GEAR, REVERSE 1
55 [F25-04070005-1 BRERERA (11 02X) [ SHIN(t: 1. Onn)
F25-04070005-2 BRESERR (112X |SHIM(t: 1. o)
F25-04070005-3 Elehg 2t S AGIWES 3§ I (t: 1. 2m)
F25-04070005-4 GREDERE (1 32K) | SHIN(t: 1. Snn)
56 [F25-04070002 AT RE R EOEA 0-RING A 1
57 |6B/1276-6006/P6 Folak A 6006 BALL BEARING 1
58 |F25-04070001 ATRERHKE COVER, LOWER CASING !
59 [GB/T290-HK2016 A B A26x20x16 ROLLER GEARING 1
60 |F25-04070006 HE20x34x6. 5 0IL SEAL )
61 [F25-04070003 AT RER RSN ED 0-RING B )
62 |0B/T5783-H6x20 KRN0 BOLT M6x20 )
63 |F25-04070000 ATRERBEAH COVER ASSY, LOVER CASING 1
64 [6B/T290 F-2020 R A NEEDLE BEARING 1
65 [6B/T3452.1-21.2x1.8 |OB/ 2L 2.8 0-RING 21.2x1.8 1
66 (120-05000000L KT REREAH (K) LOVER CASING ASSY (L) 1 L
T20-050000008 KTREREAN (B) LOWER CASING ASSY(S) 1 S
67 |F15-00000006 TAH P6x1) DOVEL PIN @6x12 2




T30A(T25,T20) %

i

PAGE 17 OF 49

FH AR

AT % Emﬁ& LSRG

PARTS NAME:

LOWER CASING & DRIVE I

g 9
7

SN PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
5ESH R4S LX) 4K ER HE i

o [F15-00000006 A4 ¢ 6312 PIN, DOVEL )

) [T20-02000012 HAEEHE SEAL, INLET PIPE 1

3 | T20-02000011 #AE 1) WATER PIPE (L) | L

T20-020000118 KE () VATER PIPE (5 ! ’

£ |6B/TIT. 110 T4 WASHER 10 4

s [F25-00000011 4 8 M1 0x 1. 25x35 BOLT 4

6 |F25-04000024 Ei g SPACER, PROPELLER 1

T {120-05000100 iR mA PROPELLER ASSY 1

§  [F25-04000025 Wi SPACER 1

9 |cB/197.1-14 THE 1 WASHER 14 1

10 |F25-04000027 FHE~aa s NUT 1

11 |6B/191-3. 2525 Fosh 3. s COTTER PIN ¢ 3. 215 1




T30A (T25, T20) 2 TR

PAGE 18 OF 49

FAEATR: |BAR4]

PARTS NAME:  [ELECTRICAL SYSTEM I




T304(T25,T20) %

it

PAGE 19 OF 49

FHEAR: |RAR4A]
PARTS NAME: | ELECTRICAL SYSTEM I
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SRS |EfHRE FHAH(FX) R G HE F S
I [T20-06030100 BXHER (.D.1 UNIT 488’V 1
) |6B/T5783-M6x20 AR N6x20 BOLT M6x20 4
3 |6B/197.1-6 T4E 6 WASHER 6 7
4 {T20-06030002 BREEA HIGH PRESSURE ASSY A |
5 |120-06030003 BR4B HIGH PRESSURE ASSY B 1
6 |T20-06040010 EX&F CLIP, IGNITION I
7 [120-06030001 AR BRACKET, IGNITION |
8 |GB/T5783-M6x30 f:fﬂi%%%M6x3o BOLT M6x30 4
9 [T40-05000029 EXBHE DAVPER, IGNITION 4
10 |F4-04120003 m*“ﬂﬁ PIPE, IGNITION 4
11 [T20-06030004 EHTY WIRE, EARTH LEAD ]
12 |6B/T5783-M6x12 AR Mox12 BOLT Méx12 3
13 |T20-06040009 BB B2 RUBBER BUSH, LIMITED PLATE | §
14 {T20-06040008 B A RALA LIMITED PLATE, MAGNETO SEAT | 1
15 |B/T5783-M6x10 7~ g Nex10 BOLT M6x10 )
16 |6B/T93-6 BUAE 6 SPRING-VASHER 6 )
17 |6B/196-6 ABE 6 BIG WASHER 6 4




T304 (125, T20) 4= M

PAGE 20 OF 49

FRELH

LAALI

PARTS NAME:

ELECTRICAL SYSTEM II




T304 (125, T20) 4 F it

PAGE 21 OF 49

FHELH [RRE4D
PARTS NAME: |ELECTRICAL SYSTEM II
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEH  |BMEE B4R ARG $8 it
I |F15-07000006 TREH NUT, FLYWHEEL |
2 |F15-07000005 TREELE VASHER, FLYWHEEL NUT |
3 |6B/T5783-8x14 NG Nex14 BOLT M8x14 3
4 |6B/T97.1-8 T4 8 WASHER § 3
5 |T20-06000031 Raphe PULLEY, STARTER 1
6 |120-06000600 T A% FLYWHEEL ASSY !
7 (120-06040100 mREEA % PULSER COIL ASSY )
8 |6B/T818-M4x12 PR K RET Mdx12 SCREW Mdx12 4
9 |6B/193-4 BEAE 4 SPRING-WASHER 4 4
10 12006040005 mELEE TR FIXED FRAME, PULSER COIL |
11 |120-06040002 HE%E COIL ASSY, MAGNETO 1
12 |T20-06040003 B4 HE LIGHTING COIL 1
13 |6B/T818-M6x25 4 KR Mox2s BOLT M6x25 4
14 |6B/193-6 WHAE ¢ SPRING-VASHER 6 4
15 |T20-06040006 FEEM PLATE, LEAD 1
16 |GB/T818-M4x6 + A AT BOLT Méxs 1
17 |120-06040001 o AL MAGNETO SEAT |
18 {T20-06040004 FhARE RUBBER JACKET, LEAD |
19 12006000022 AL B FIXED PLATE, MAGNETO SEAT 1
20 |6B/T818-M6x14 T F A LEAT Moxl4 BOLT M6x14 4
2 (6B/197. 16 T4E 6 WASHER 6 )
20 {T40-05000018 TR+E% SEMICIRCULAR KEY 1
23 |T20-06040200 Y COIL, POWER SUPPLY 1




T304 (T25, T20) 25 TR

PAGE 22 OF 49

R [BAZAN
PARTS NAME: | ELECTRICAL SYSTEM I

SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEER 7445 EELH () EHAR (£ 8 i

1 [T20-06000600W T FLYVHEEL ASSY 1

1 |GB/T5783-M8x30 P M8x 30 BOLT M8x30 )

3 |6B/197.1-8 TH4ES WASHER § 2

4 [120-06000015V BALE EH PLATE |

5 [6B/T97.1-6 TH4HEo WASHER 6 4

6 [6B/T5782-M6x50 A RM6x50 BOLT Mgx50 1

T |6B/T5783-M6x30 7 EM6x30 BOLT Mgx30 2

8 [T20-06000900W BaEdl STARTUP MOTOR |

9 |GB/T3782-Mbx43 A F NG4S BOLT Mgx45 |




T30A(T2S,T20) ZfEF M | PAcE 23 OF 49

FHEATR | BAR4EN

PARTS NAME: | ELECTRICAL SYSTEM IV

(=53

AN,
20, :
S ft/\//'( ( T
N -

%/

A

cijfrees
Iy )
N i/ ////%
K/dﬁ & ST g
®/\//\V g

T20BY




T30A(T25,T20) 2

LS

PAGE 24 (OF 49

FRELR: | REARAN
PARTS NAME: | ELECTRICAL SYSTEM IV
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
LT & R4 (B3 B4R G e &
1 |6B/15783-Mex12 A1) BOLT Méx12 )
1 |GB/T97.1-6 THES WASHER 6 3
3 |F15-07060001 a4k RECTIFIER ASSY 1
4 |F15-07150001 &2 204 FUSE 204 |
S [F25-05090100W Yo B A FUSE ASSY |
6 [120-04000011W BEERR PLATE 1
7 |T40-05000100 BEEA% JOINT, SHIFT GEAR 1
8 |F15-07150501W HIEREATE COVERING ,MOTOR SOURCE LINE | 3
9 |F15-07150300W R RELAY, MOTOR 1
10 |6B/T5783-M6x35 A M6x35 BOLT Mex35 1
11 [120-07150301W BuBPE RELAY JACKET 1
12 |T20-06000034W 4o BE R SUPPORTING PLATE, RELAY 1
13 |T20-06000035W B R A CONNECTION LINE, POWER 1
14 |T20-06000036¥ Bl RS CONNECTION LINE, NOTOR |
15 [P25-05170201W BEEEL AN COVERING , POVER SOURCE LINE | 1
16 |T20-06001100W BHEEAY COMMAND CLEW ASSY |
17 |6B/T6561-1986 + Ik B 54 B ATMox2S (LOCKBOLT M6x25 1
18 [T20-04000012W LR RUBBER JACKET |
19 {120-04000013W BEEE (LIP, LINE 1
20 |T20-04000014W R CUSHIONY PLATE 1
2 [F25-03000003 B RUBBER PLUG |
22 [F15-130002000 J 3 7 K 41 (BY) START SWITCH (BW) 1 BY
23 [120-06000038W R FAAE (BY) BUSH, START SWITCH (BY) 1 B
24 [F8-03000003 Pt A (BY) RUBBER PLUG A (BY) 1 By




SN
S
—
()
v
[ |
£x3
=
—_
=)
=
>
—
92}
—
== A
\lind ==
\ E—
,WA__‘_V%ES
)&M
S| =
Tﬂmc
s
(e ..
= 2| =
(iMAMn“
=| x| =
| 2| en
B
T\wwmwnn
B | o

K=a

—
o~
=
(]
oo
—

\‘é\

I

b

wmm@J




T304 (725, T20) B 51

PAGE 26 OF 49

FHEL5 | deEE
PARTS NAME: | CRANKSHAFT & PISTON
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
LT & R4 (B3 B4R G e &
1 |T20-06020111 E AR Ea 0IL SEAL 1
) [PS365232 R A () QUILL BEARING (VITH PIN) 1
3 |120-06020115 07! B45x2. 65 0-RING 45x2. 63 1
4 [120-06020101 A SWING BLOCK A |
5 {120-06020103 R E B WEARING PIECE, CONNECTING ROD| 4
6 [120-06020105 AT CONNECTING ROD )
7 [120-06020104 R A QUILL BEARING )
g [120-06020106 54 FL3kB SWING BLOCK B |
9 |120-06020112 VBRI (i, i) QUILL BEARING (VITH PIN) 1
10 [120-06020108 BT SEAL RING 1
11 |120-06020107 HE CIRCLIP )
17 [T20-06020109 84 R3O SWING BLOCK C 1
13 [120-06020110 2 LD SWING BLOCK D 1
14 |120-06020113 Pk Sk TAM, SWING BLOCK 1
15 [120-06020102 A PIN, CRANKSHAFT )
16 |120-06020005 EEHE WASHER, PISTON 4
17 {T20-06020007 B R4 0 2x19. 8 NEEDLE ROLLER #2xg19.8 68
18 [T40-05020006 EEHEE CIRCLIP, PISTON PIN 4
19 [T20-06020003 EEH PIN, PISTON )
20 [T20-06020002 EE PISTON )
1 [120-06020004 IR PISTON RING )
27 [120-06020100 o A4 1 CRANKSHART ~ ASSY 1
23 (12006020001 34 iy LOCATING PIECE, CRANKSHAFT | 1
24 {120-06020114 VR R Cire) QUILL BEARING (VITH PIN) 1




PAGE 27 OF 49

=
Y-
= -
i =z
S|EE
| =T =
| = 5
s
—|E| 2
=|X0| =
2 e
| =
N e




T30A(T25,T20) K4 F /| PAGE 28 0F 49
T
PARTS NAME: | CRANKCASE
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
BHEH |EHES EEAR ) AR D %8 it
1 |T20-06010100 il CYLINDER CASE 1
2 |F15-00000006 A D6x1) DOVEL PIN Q6x12 )
3 {T20-06010001 HE CRANKCASE 1
4 [T20-06010002 A R8x60 BOLT M8x60 8
5 |T20-06010003 Yk Al BOLT M8x43 )
6 |6B/197.1-8 THES WASHER 8 )
7 |120-06010000 M4 ¢ CRANKCASE ASSY 1
§  [F15-06080002 Ve AIN AL 0-RING |
9 |T20-06000803 HH A 0IL SEAL 25x48x8 1
10 |F25-02010002 HAE B 0IL SEAL )
11 |120-06000801 GRS CASING, OIL SEAL 1
12 |6B/197.1-6 T4E 6 VASHER 6 )
15 |GB/T5783-M6x20 7R Mox20 BOLT M6x20 6
14 |T20-06000800 i H R CASING ASSY, 0IL SEAL 1
15 |120-00000009 KolE s GASKET, ENGINE 1
16 |6B/T5783-M6x30 AR Nox30 BOLT Méx30 11
17 {T20-06000009 #ENE OUTER COVER, BXHAUST 1
18 |6B/T5783-M6x25 PN N6x25 BOLT M6x25 1
19 |GB/T3782-M6x50 N AER NoxS0 BOLT M6x50 3
20 [T20-06000010 ¥ EEHE GASKET, OUTER COVER 1
20 [T20-06000008 #ENE INNER COVER, EXHAUST 1
22 [120-06000007 FANEEHE GASKET, INNER COVER 1
23 [F15-04000005 KEA % WATER NIPPLE ASSY !
24 [T20-06000011 K D10xD5x106 VATER PIPE 1
25 {T20-06000028 AN N8x65 BOLT M8x65 1
26 |BPRTHS KiLE SPARK PLUG )
27 [120-06000006 ThEE COVER, THERMOSTAT 1
28 [T20-06000003 HEEER GASKET, THERMOSTAT COVER 1
29 [T15-04000010 A THERMOSTAT 1
30 [T20-06000004 Ehihg OUTER COVER, CYLINDER 1
3 {T20-06000003 BhE GASKET, CYLINDER COVER 1
32 {T20-06000002 ki CYLINDER COVER 1
33 [T20-06000001 VER Y GASKET, CYLINDER HEAD 1
34 |GB/T819. 1-Mgx20 L8 4T Mox20 BOLT Mx20 1
35 [T20-06000032 kMR ANODE, CYLINDER CASE 1
36 |GB/T818-N5x12 T HEREKIEAT Mox12 SCREV, PAN HEAD M5x12 1
37 [B/197.1-5 TH4HS WASHER 1
38 |F15-07010011 B ER COVER, ANODE 1
39 F15-07010009 i SEAL, ANODE 1
40 [F15-07010008 MR ANODE 1
41 |F15-07010012 PG PLATE, ANODE 1




T304 (125, T20) E =M

PAGE 29 OF 49

FRELH

i RE

PARTS NAME:

FUEL SYSTEM




T304 (T25, T20) E M

PAGE 30 OF 49

FHELR | REAS
PARTS NAME: | FUEL SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SESE |EHEE R4 () B4R G e &
I [P4-04000030 HEXEB SPRING , FUEL PIPE "B" 6
) {120-06000020 B 0 10x ¢ 5x370 PIPE, FUEL ¢ 10x ¢ 5370 1
3 {120-06000018 il FUEL PIPE 4 1
4 |T40-05080000 M R AL FUEL PUMP ASSY l
5 [6B/197.1-6 THE ¢ WASHER 6 1
6 |6B/T5783-M6x40 AR Mox40 BOLT Mgx40 )
7 {120-06000019 il FUEL PIPE B 1
8§ [T20-06000400 A CONNECTING ROD, CARBURETOR | 1
9 {T20-06000303 Bas BUSH, SWING SHAFT |
10 {T20-06000300 WITERA R SWING SHAFT ASSY, ACCELEROGRAPH | 1
11 |6B/T96-6 KBE 6 BIG WASHER 6 1
12 |6B/T5783-M6x20 AN AER M6x20 BOLT Mgx20 1
13 [T20-06000302 BHES PULLEY, SWING SHAFT 1
14 |6B/T91-01. 6x12 Fos ol 6x1) COTTER PIN ®1. 6x12 1
15 [T40-05000024 Wl R GASKET, FUEL PUMP 1
16 |F15-07080000 E AT A FILTER CUP ASSY 1
17 |F15-07080001 Ve 2 ELEMENT, FILTER 1
18 |GB/T3452.1- 030, 5X1.8 | skAR £ ¢ 32. 5x1. 8 SEAL, FILTER CUP 1
19 |F15-07080002 JEAT CUP, FILTER 1
20 |GB/T5783-Mbx14 AR Mox14 BOLT M6x14 1
21 |T20-06000017 BT BRACKET, FILTER 1
2 |6B/T6170-8 MBS NUT M8 1
23 |6B/T818-M5x30 +F 8 KRAT M5x30 SCREW M5x30 3
24 |6B/T93-5 BMRE SPRING-WASHER 5 3
25 |T40-05080007 WwE L2 UPPER COVER, FUEL PUMP 1
26 [T40-05080006 MR ERE DIAPHRAGM, UPPER COVER 1
27 |T40-05080005 MR 25 AIRPROOF MAT, UPPER COVER 1
28 [F4-04090011 R AT M3xS SCREW, VALVE M3x3 )
29 [F4-04090005 Bl F UNILATERAL PLATE )
300 |6B/T6170-43 NEER N NUT M3 )
3 {T40-05080004 WHE FUEL PUMP SHELL 1
32 |T40-05080002 BBRTLEHE ATRPROOF MAT, LOVER COVER )
33 {T40-05080003 WHETLER DIAPHRAGY, LOVER COVER 1
34 [140-05080001 WHET 2 LOVER COVER, FUEL PUP 1




PAGE 31 OF 49

#AR%

INTAKE SYSTEM

T304 (T25, T20) 1

oA A

PARTS NAME:

=1
- 7 5>




T30A(T25, T20) 4 F 1t

PAGE 32 OF 49

FHEAR: | HARG
PARTS NAME:  [INTAKE SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SBEH  |R44E FHAH (X TG HE £
1 |6B/T823-M5x10 24N L AT NSx10 BOLT M5x10 4
) |6B/T93-5 BUHE S SPRING-WASHER § 4
3 [T20-06000103A Rk RALR LIMITATIVE PLATE, VALVE )
£ {T20-060001024 HERE VALVE, INTAKE )
s {T20-060001014 BEHT A VALVE SEAT, INTAKE 1
6 (T20-060001004 AR TALVE SEAT ASSY, INTAKE 1
7 {T20-06000012 5 R H A GASKET A, INTAKE VALVE SEAT 1
g [T20-06000036 HAREEHEC GASKET C, INTAKE VALVE SEAT 1
9 {T20-06000014 HERY MANTFOLD, INTAKE 1
10 [T20-06000033 g CLIP 1
11 |6B/197.1-6 THE 6 WASHER 6 9
12 |6B/T5783-M6x35 NAER Mox3S BOLT M6x35 ]
13 |cB/T5783-M6x25 N AER Mox2S BOLT M6x25 )
14 |CB/T3452. 1-044x2 0B E d44x) 0-RING ¢ 44x2 1
15 {120-00000200 HEBERAR INTAKE SILENCER ASSY 1
16 (T20-00000203 HEW T R COLLAR, INTAKE SILENCER )
17 |6B/T96-6 AHE 6 BIG WASHER 6 )
18 |6B/T5782-M6x115 NAER Mex115 BOLT M6x115 )
19 |B/T879.2-04xS0  |BAEERUARLY o450 [PIN d4xs0 1
20 [T20-00000010 R CONNECTING ROD, AIR CHOKE 1
0 {T20-00000205 BRI LEVER, AIR CHOKE 1
22 {T20-04000007 ARES i HANDLE, AR CHOKE 1
13 [F15-05010001 BRI REE ORIENTED BUSH, AIR CHOKE 1
24 |T15-03010002 BRI RUBBER BUSH, AIR CHOKE 1
25 |T20-06001200W Pt ELECTROMAGNETIC MAGNET ASSY 1
26 |6B/T818-M4x6 A A L AT BOLT Méx6 8
17 |6B/T93-4 B 4 SPRING-WASHER 4 4
28 [F15-11030200W SREERAH COVER BOARD ASSY 1
29 [F15-11030003 YERE & GASKET |
30 |F15-11030002 HHAGE TR FIXUP SHELF 1
31 [F15-11030100W BH R %L LOOP, ELECTROMAGNETIC MAGNET |
3 |120-06001201¥ W Rk B T FINUP PLATE, ELECTROAGNETIC WGNET | 1
33 [T40-05000703W HEED DAMPER "B 1
34 [F15-11030301W Rk TRON CORE |
35 |T20-06001203W HG AT CONNECT POLE 1
36 [T40-05000802V Rk HOOK, IRON CORE |




PAGE 33 OF 49

§:1

CARBURETOR ASSY

oz

BE

i

T30 (T25, T20) E - 51

AL

PARTS NAME:




3 |0B/1879.2-3 PR ERE RN F X1 PIN 3x12

37 |0B/T896-4 FoE 4 CIRCLIP 4

38 [120-06000729 A4 NYLON WASHER

39 {T20-06000701 1t AR CARBURETOR BODY
40 |T20-06000730 REED APRON, ACCELERATOR
41 [120-06000731 KHERE 0-RING

o~
~

T20-06000700

i & A

CARBURETOR ASSY

T30A(T25,T20) R4/ | PAGE 34 0F 49
FREAR | hEAR
PARTS NAME: |CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
$EEE | Z442 EEAR R AR D %8 it

1 |B/T818-Mdx10 + A LA Mdx10 SCREW Méx10 )
) |GB/T93-4 BUHAE 4 SPRING-WASHER 4 6
3 |T20-06000702 ff PLATE 1
4 [T20-06000703 fd GASKET 1
5 [120-06000704 EHEA SCREW, ATR ADJUSTING 1
6 |T20-06000705 BRERE SPRING, ATR ADJUSTING 1
7 |T20-06000706 W TEHES BOLT !
8 [T20-06000707 TR RS SPRIIG, THORTTEL 1
9 |B/T818-M5x10 +F A LEAT M5x10 SCREW M5x10 1
10 [GB/T96-S T48 3 WASHER 1
11 |T20-06000708 i TEA ACCELERATOR BAR 1
12 |T20-06000710 R4 WASHER, ACCELERATOR BAR 1
13 [T20-06000711 I TEHHE WRING SPRING, ACCELERATOR BAR| 1
14 |GB/T818-Mdx6 + 54 4 BT Mdxo SCREW Mdx6 1
15 {T20-06000720 RT3 SHRAPNEL, AIR CHOKE 1
16 |T20-06000713 TR BEAEL TIE-IN 1
17 {T20-06000712 ARy SWING LINK, AIR CHOKE 1
18 [T20-06000714 BRI EF A2 BUSH, SWING LINK !
19 |GB/T818-M3x6 A AT M3x6 BOLT M3x6 4
20 [6B/T93-3 BHAE 3 SPRING-VASHER 3 4
2 |T20-06000715 LRI T#44 APRON, AIR CHOKE 1
20 {T20-06000716 FAREEL SLOW JET 1
23 |T20-06000717 e RUBBER CAP 1
24 [T20-06000718 5% MIAN NOZZLE 1
25 [T20-06000719 i) MIAN JET 1
26 [T20-06000721 H#IR NEEDLE VALVE 1
27 [T20-06000723 BTH PIN, FLOAT 1
28 |0B/T818-M4x8 T LA Mdx8 BOLT M4x8 1
29 {T20-06000722 e FLOAT 1
30 {T20-06000724 AR AR 514 GASKET, 01L CUP 1
3 {T20-06000725 HE%E DRAIN SCREW 1
3 [120-06000726 HomEE L GASKET 1
33 [6B/T818-Mdx12 R LEATIMx1 BOLT Mdx12 4
34 {T20-06000727 ARA 0IL CUP 1
35 [120-06000728 BRI TEFEE WRING SPRING, WRING LINK 1

1

1

1

1

1

1

1




PAGE 35 OF 49

RHB

STARTER

T304 (125, T20) 4 F it

FRELH

PARTS NAME:




T304 (T25, T20)

LS

PAGE 36 OF 49

FHELH |RHE
PARTS NAME:  [STARTER
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE RS B4R () EEARED %8 &
I |T20-06060001 R BN STARTER |
) |cB/T6170-8 NAEE M8 NUT M8 |
3 [6B/T5783-M6x35 AR N6x3S BOLT M6x35 3
4 [6B/197.1-6 T4E 6 WASHER 6 10
5 {120-06060002 A& GUIDE, STARTER 1
6 [120-06060012 KEEHE SEAL, FROTHY RUBBER 1
7 |F2s5-05160500 R TR HANDLE ASSY, STARTER 1
8 [F15-07130205 #ah4% (035. 5X1. 80%) START LINE |
9 |P4-04130102 R FHE COVER, HANDLE |
10 [cB/T5783-M6x20 AR N6x20 BOLT M6x20 3
11 {120-06060003 W ANTIFRICTION WASHER |
12 [T20-06060004 WhEE VOLUTE SPRING 1
13 [T20-06060006 ks WHEEL, START-UP 1
14 [120-06060005 RApRHE BUSH, START-UP WHEEL 1
15 [120-06060008 il SPRING, TENSION 1
16 [120-06060007 R PAWL, DRIVE 1
17 [120-06060011 ERES SPRING, PLATE |
18 {120-06060010 RARBE h ANTIFRICTION WASHER, START WHEEL| 1
19 {120-06060009 RA%ER PLATE, START WHEEL 1
20 [6B/193-8 HEAE 8 SPRING-WASHER 8 1
20 [6B/T5783-M8x35 NEE M8x3S BOLT M8x35 1
2 [120-06060000 s B STARTER ASSY 1
23 |T20-06000016 RABEALER BRACKET (RIGHT) , STARTER |
24 |0B/T5783-M6x25 AR M6x25 BOLT M6x25 4
25 [120-06000015 RABLETR BRACKET (LEFT) , STARTER 1
26 |6B/T5782-M6x43 A% Moxds BOLT Méxd5 |
27 [120-06000030 B L4 d10x14 HOLLOW PIN ®10x14 |
28 [120-06000502 Bk TIE-IN, ARRESTER |
29 [120-06000501 HoERE SPRING, ARRESTER 1
30 {T20-06000500 WA BAEAH TIGHTWIRE ASSY, ARRESTER 1
31 [120-06000024 2 BB M PLATE, ARRESTER ]
3 [6B/T5783-M6x10 SR Nx10 BOLT Méx10 1
33 [6B/T91-01. 2x12 Fos ol x1) COTTER PIN @1, 2x12 )
3 {6B/T96-6 A4H ¢ BIG VASHER 6 |
35 {120-06000027 IRALAR 2 4F CONNECTING ROD, LIMITED PLATE| 1
3% [120-06000025 o BRATR LIMITED PLATE, ARRESTER 1
37 [120-06000026 o B R AT COLLAR, LIMITED PLATE 1
% [6B/197.1-5 T4E 5 WASHER § 3
39 [6B/T860-5 Y ERAE S SPRING-WASHER S )
40 [120-06000024V 30 2 B 2 AR (BY) PLATE, ARRESTER (BV) 1 BY
41 |T20-06000037W B x 60 SWITCH (BY) 1 BY




PAGE 37 OF 49

==

7o)

7o)

L

(=)

lq.#w =

@Av\ == m

—| = S
=)

== =
s
~

S |

_ | | =

= | XL =

2l =

Hr| ==

| =




T30A(T25,T20) 2

B S

PAGE 38 OF 49

TR |mEAs
PARTS NAME: | TOP COWLING ASSY
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
T EHAR () EEAR R %8 &
I [T20-07000000 MEA TOP COWLING ASSY 1
) [120-07000001 i TOP COWLING !
3 |T40-08000002 RERE (%) MARK (RIGHT),TOP COVLING | !
4 [6B/197.1-5 THE 5 VASHER S 8
5 |6B/T818-M5x14 R L BRAT M5xl4 SCREW M5x14 )
6 [120-07000004 Gk FRONT POTHOOK 1
7 |6B/T6170-M5 NAEE NS NUT M5 4
8§ [120-07000002 NELE:1ES RUBBER SEAL, TOP CONLING |
9 [T20-07000005 F BACK POTHOOK 1
10 |F4-06000006 g PAD, POTHOOK 1
11 {120-07000003 MEHTEE SILENCER COVER, TOP COVLING | 1
12 [P4-06000004 e RUBBER WASHER 4
13 [GB/T845-ST4. 8x15  |TEAE Ak B4TST. 8x15  |SCREW, TAPPING ST4. 8x15 4
14 [T40-08000001 MERE (£) MARK (LEFT), TOP COVLING 1
15 |6B/T818-M5x20 TFERLEAT M5x20 SCREW M5x20 )
16 [T40-08000003 TERE (B) MARK (BACK), TOP COVLING 1




T30A(T25,T20) EEFH

PAGE 39 OF 49

Ttk Rk
PARTS NAME: | FUEL TANK

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESE | RE4e TAAH (30 AR E 8 4

I |F15-09000000 W R 0IL TUBE ASSY 1

2 [F15-10000000 virpiks FUEL TANK ASSY 1

3 |F15-10010000 L COVER ASSY, FUEL TANK 1

4 |GB/T818-5x16 T A L RATNOXLG SCREW , PAN HEAD 5x16 4

5 |GB/197.1-5 T4ES WASHER § 4

6 [F15-10020000 HE TR OLEOMETER ASSY 1

T |F15-10000003 g GASKET I

8 |F15-10000002 A ER STRAINER 1

9 [F15-10000001 WA Ak FUEL TANK 1




T30A(125, T20) R 511

PAGE 40 OF 49

kst |BYaak
PARTS NAME: ~|CONTROL BOX 4SSY




T304 (T25, T20) E4 | PAGE 41 0F 49
RAgH  |BYREHE
PARTS NAME: CONTROL BOX ASSY
SN PART NO. DESCRIPTION DESCRIPTION Y REMARKS
$HSE | BhgE FEAH (D) B4R G0 je &
L [T20-13000000W By LU CONTROL BOX ASSY I
Y[ se60 IR AL CLAYP )
3o [F1s-130002008 BT STARTING SWICH ASSY I
4 [Ls-13000100% B % 5 CONTROL CABLE ASSY 1
5 [Pis-11000002w BY LHER PLATE , CONTROL BOX I
6 [GB/T819. 2-5K12 2R LA« 1) SCREN PAN HEAD NSx12 )
7 [PIs-13020007% HITABLA THROTTLE HANDLE , INCHING I
8 [P15-13000005K A HiE BUSH , CAM )
9 [P15-13020006W e T BUSH , HANDLE I
10 [P15-11000001% Tk BLOCK , RUBBER I
11 [FL5-13000014¥ baph JACKET , CABLE I
17 [Pa-01090401 RE 2% STOPER , HANG ROPE ASS'Y 1
13 [FLs-130204008 LETLAL ENGINE STOP SVICH ASS'Y 1
14 [P15-13000203% b4y p INSULATED PLUG 'B" )
15 [P15-13000202% i) INSULATED PLUG "A" I
16 [P15-13020001% Byt COVER , CONTROL BOX I
17 [F15-13000013K BYENER SHALL COVER , CONTROL BOX I
18 [F15-13020005% A4 ED VASHER "B" ,VAVE I
19 [FLs-130201008 HREAAK LOCKED DISK ASS'Y 1
20 [FL5-130200020 HE TORSION SPRING I
1 [FIS-13020003¥ B4t BACH LOCKED PULLEY I
2 (15130200048 EHBELR PLATE , PULLEY SPRING I
23 [6B/T818-M4Xe A AN X 6 PAN HEAD SCREV M4 x 6 )
4 [P15-13020000 BY LK COVER ASS'Y, CONTROL BOX I
15 [GB/TST83-HEN30 FAERIE X 30 BOLT N8 x 30 !
2 [B/197.1-8 THES WASHER 8 I
7 IT20-13000500W AREC LR VACHINE |, CONTROL ACCELERQGRAPH 1
28 [FLS-13000007W B VASHER I
29 |6B/T896-6 Foas PIN , COTTER 8 3
30 [F2s-07000007W BEMEELD CONTROL CABLE TIE_IN "B" )
3 [Fs-130000020 sty CAM NECHANIS I
3 |oB/7818-H3K14 TR LB 14 PAN HEAD SCREW 3 x 14 )
3 [F15-13000800W WAF4 INCHING SWITCH I
3 [F1s-13000003W BiBELER PLATE 1
35 [FLS-13000004% Wi PULLEY I
% [FLS-13000000% Wi pp SHIFT SPRING PLATE 'B' 5
3 [F1s-12000016V 16 NARK 16 I
% {oB/T6170-H6 vk el NUT M6 4
39 [F1s-13000008V LR VEARABLE PLATE (A JACHAVIS I
40 [F15-13000700V FREH SHIFT SVING LINK I
41 [Fs-130006010% B RE R ADJUSTER FASTNESS ASS' Y I
0 [B/T58303K25 RAEBISx 5 BOLT M5 x 25 !
43 |6B/T6170-5 * BB NUT M5 )




T30A (125, 120) R4 F4f

PAGE 42 (F 49

Sl %Aﬁﬁ#

PARTS NAME: CONTROL BOX ASSY

SN PART NO. DESCRIPTION DESCRIPTION Y REMARKS
#BEE | RMhT AR (FX) EEAHGEX) hE &
4 JF1s-130003000 Gy 2 BUZZER ASS'Y 1
45 [FI5-13000602W T ADJUSTER PIN 1
46 [oB/75287-6 B ES BIG VASHER 6 3
47 [FIS-13000006V BRREE VEARABLE PLATE |
1§ [F1s-13000010% FREHIHE BUSH , SHIFT SVING LINK |
19 [F1s-130000128 BY L5 BRACKET , CONTROL BOX 1
S0 [F1s-12000013 RIS NARK 13 I
ST [FIS-13000015 AER COVER , VATERPROOF |
51 [FIS-130100107 e BLOCK , CONTROL HANDLE |
53 |oB/m9s6. 1S B EAES VASHER , LOCKED 5 )
54 [GB/T819. 2-5K18 TERAXE < 18 SCREN, PAN HEAD i3 x 18 7
55 [F15-13010003 BanaE L T, BUTTON )
56 [F15-130100018 BY 2R CONTROL HANDLE I
51 [F1s-130100028 By 3 CONTROL HANDLEBAR 1
S8 [6B/T84. 5-ST4. 8X12 TR GBS g 1) [SCREN, PAN HEAD T4, 8x12 I
39 [oB/T818-M4x10 + 2R A LB« 1) SCREW, PAN HEAD M4 x 10 ]
60 [FI5-13010009W BYFhE COVER , CONTROL HANDLE 1
61 [FIS-13010005V EhBE SPRING , CONPRESSI0N I
61 [F15-13010004 BY 2 PART , ORIENTATION CONTROL I
63 [F15-13010008W FHEER PLATE , ORIENTATION PART |
04 oB/T820-M6X90 LY LB AT 90 SCREN, PAN HEAD M6 x 90 3




PAGE 43 OF 49

i)

ENGINE ASSY REPAIR KIT)

=™\

;

KL (%

T304 (T25, T20) B E

PARTS NAME:




T30A(T25,T20) R F /| PAGE 44 0F 49
FAEA | KA ()
PARTS NAVE: | ENGINE ASSY REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
$EEE | R44% B4R (R AR D g i
1 |T20-06010100 il CYLINDER CASE |
2 |F15-00000006 A D6x1) DOVEL PIN Q6x12 )
3 {T20-06010001 HE CRANKCASE 1
4 [T20-06010002 RN x60 BOLT M8x60 8
5 |T20-06010003 Yk Al BOLT M8x43 )
6 |6B/197.1-8 THES WASHER 8 )
7 |120-06010000 M4 ¢ CRANKCASE ASSY 1
g |F15-06080002 i E RO B D 63x3. 1 0-RING ©63x3. 1 1
9 |T20-06000803 HH A 0IL SEAL 25x48x8 1
10 |F25-02010002 HAE B 0IL SEAL )
11 |120-06000801 GRS CASING, OIL SEAL 1
12 |6B/197.1-6 T4E 6 VASHER 6 )
15 |GB/T5783-M6x20 7R Mox20 BOLT M6x20 6
14 (T20-06000800 EDR CASING ASSY, OIL SEAL l
15 [0B/T5783-M6x30 ~AER Nox30 BOLT Méx30 11
16 {T20-06000009 #ENE OUTER COVER, EXHAUST 1
17 |6B/T5783-M6x25 PRI N6x25 BOLT M6x25 3
18 |GB/T5782-M6x50 s Mexs0 BOLT Mx50 3
19 [T20-06000010 FANEEHE GASKET, OUTER COVER 1
20 {T20-06000008 BEHE INNER COVER, EXHAUST |
21 |T20-06000007 FANEFE GASKET, INNER COVER 1
22 [F15-04000005 S ik WATER NIPPLE ASSY )
23 {T20-06000011 K D10xD5x106 WATER PIPE 1
24 |GB/T5782-M8x65 7~ B M8xo) BOLT M8x65 11
25 |T20-06000006 TEEE COVER, THERMOSTAT 1
26 {T20-06000005 TREES GASKET, THERMOSTAT COVER 1
27 {T15-04000010 TR THERMOSTAT 1
28 {T20-06000004 EhihE OUTER COVER, CYLINDER 1
29 [T20-06000003 EhER GASKET, CYLINDER COVER 1
30 [T20-06000002 ki CYLINDER COVER 1
31 |T20-06000001 kg AH GASKET, CYLINDER HEAD 1
30 |6B/T819. 1-M6x20 k4T Mox20 BOLT M6x20 1
33 {T20-06000032 kMR ANODE, CYLINDER CASE 1
34 |GB/T818-N5x12 -7 EKIRET Wox12 SCREV, PAN HEAD M5x12 1
35 [B/197.1-5 T4HES WASHER 1
36 |F15-07010011 WA COVER, ANODE 1
37 |F15-07010009 M HE SEAL, ANODE 1
38 |F15-07010008 MR ANODE 1
39 |F15-07010012 AL B PLATE, ANODE 1
40 [120-06000012 S R GASKET A, INTAKE VALVE SEAT 1
41 [120-06000036 FEE B GASKET C, INTAKE VALVE SEAT !
42 {T20-06000014 i G MANTFOLD, INTAKE 1
43 |120-06000033 +% (LIP 1




T304 (T25, T20) B E

PAGE 45 OF 49

EHELh | RaiAR (BBE)
PARTS NAME: | ENGINE ASSY REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
$BEH | FHHEE B4R (R EAHED) %8 i
44 |GB/T5783-M6x35 FREER M6x3S BOLT M6x35 ]
45 |120-06020111 iE AR Ea 0IL SEAL |
46 |PS365232 Rt A (T H) QUILL BEARING (VITH PIN) 1
47 |TASOR404 24-047 O B47. 2%, 4 -RING 47. 2x2. 4 1
48 {T20-06020101 th 84 LA SWING BLOCK 4 1
49 {T20-06020103 AT WEARING PIECE, CONNECTING ROD| 4
50 [T20-06020105 AT CONNECTING ROD )
51 |T20-06020104 AT A QUILL BEARING )
52 |T20-06020106 th 44 L34 B SWING BLOCK B 1
53 |6305E 12 VAT B R (7 89) QUILL BEARING (VITH PIN) 1
54 {T20-06020108 %HHT SEAL RING 1
55 {T20-06020107 A CIRCLIP 1
56 {T20-06020109 44 L SWING BLOCK C 1
57 {120-06020110 24 FL D SWING BLOCK D |
5§ [120-06020113 5% % TAM, SWING BLOCK 1
59 |T20-06020102 i PIN, CRANKSHAFT )
60 |T20-06020005 EELE WASHER, PISTON 4
61 {T20-06020007 4 Dx19. 8 NEEDLE ROLLER 92xg19.8 68
60 [T40-05020006 EEHEE CIRCLIP, PISTON PIN 4
63 (T20-06020003 EEH PIN, PISTON )
64 {T20-06020002 EE PISTON )
65 {120-06020004 AL PISTON RING )
66 [T20-06020100 th 4 AT 1 CRANKSHAFT  ASSY |
67 [T20-06020001 4 2 Ay LOCATING PIECE, CRANKSHAFT | 1
68 [T20-06000000 KATER ENGINE ASSY 1




PAGE 46 OF 49

Rt

~

T304 (T25, T20)

I T ()

APPENDIX T (REPAIR KIT)

FRELH

PARTS NAME:




T304 (T25,T20) E4FHt

PAGE 47 OF 49

Fakat | BES
PARTS NAME:  [APPENDIX T (REPAIR KIT)
S PART X0, DESCRIPTION DESCRIPTION QY REMARKS
SREE |RE%E R4 () B4R G % &
1 {T20-02000006 RAEBE NYLON JAM 1
2 [T20-02000004 #AHE LEHE UPPER SEAL, OUTLET MANTFOLD | 1
3 {T20-02000005 HAHETEHE LOVER SEAL, OUTLET MANIFOLD | 1
4 |T20-02000003 5 B 5 A GASKET, OUTLET MANIFOLD |
5 |6B/T3452. 1-25. 8x2. 65 0% 5. 8x2. 65 0-RING 25. 8x2. 65 )
6 [F25-04050004 KEEHRE DAMPER , WATER PIPE 1
7 [F25-04050001 ST SHELL , ATER PUMP 1
g [F25-04050002 KEN7 SHELL , INNER 1
9 |F25-04050003 KETRODE 5 E 0-RING 1
10 |F25-04040000 KR RAH IMPELLER ASSY 1
11 |F25-04000014 VL OUTER PLATE |
12 |F15-06020004 0% HE 0-RING 1
13 [F25-04000009 RYEHE SEAL 1
14 [F4-03000024 A ELE GASKET 2
15 [F25-04070002 ATEEREKZ0HEA 0-RING A 1
16 [F25-04070006 32013456, 5 0IL SEAL 2
17 [F25-04070003 KTEEEKLHED 0-RING B !
18 |0B/T3452.1-21.2x1.8  |OF/ 1. 2x1.8 0-RING 21. 2x1.8 |




PAGE 48 (OF 49

T30A(T25,T20) EHFH

IR T (B4

APPENDIX 1T (REPAIR KIT)

FRELH

PARTS NAME:

=
=)
Gm—- 9 \
Spe

o»ﬂ?\w\\\\m&

9 < o
\\wm\/w%\ Ne
TN T\Zﬁ\\\wv

V\l\\\v° 0 0
N

Yoo,




T304 (125, T20) FfEFHt

PAGE 49 OF 49

FUELE (R BER)
PARTS NAME:  [APPENDIX II (REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEER |45 EHAR () EEAR R %8 &
T {T20-00000009 b GLIbEE GASKET, ENGINE 1
D |GB/T34SL1-0d4x2 0T b 44x) 0-RING ¢ 44x) 1
3 |T20-06000731 ik B0E 0-RING 1
4 |F25-02010002 HAUEE A 0IL SBAL )
5 |120-06000803 WHE 0IL SEAL 25x48x8 1
6 [F15-06080002 W3 EKOR B D63x3. 1 0-RING D313, 1 |
7 {120-06000036 5 R 5 HH4C GASKET , INTAKE VALVE SEAT 1
g (T20-06000012 PAR T 5 4 A GASKET A, INTAKE VALVE SEAT 1
9 [T20-06000010 FAUNEEHE GASKET, OUTER COVER 1
10 [120-06000007 HANZE GASKET, INNER COVER 1
11 [120-06000001 b g A GASKET, CYLINDER HEAD 1
12 |120-06000003 Bl GASKET, CYLINDER COVER 1
13 |T20-06000005 TREZY GASKET, THERMOSTAT COVER |
14 |120-06020111 it e 0IL SEAL 1
15 |7ASOF404 24-047 0 [B47. 2x2.4 0-RING 47.2x0. 4 1




T30A(T25,T20) B4/ | pack 1 oF Iv

AL | R RMEX

PARTS NAME:  [PARTS CATALOGUE INDEX

FHRE RA/F 5 ZHRT n&IF5 KT R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
BPRTHS 18-16 F15-11000001W 41-10 F15-13020400W 41-13
HR 30205 1 16-44 F15-11000002W 41-5 F25-00000011 17-5
HR32004XJ 13-4 F15-11020002W 13-25 F25-00000014 2-5
HT2. 5+60 41-2 F15-11030002W 32-30 F25-01010003 1-12
P§365232 26-1 F15-11030003W 32-29 F25-01010004 -17
F15-00000006 315 F15-11030100W 32-31 F25-01010010 §-17
6-18 F15-11030200W 3-8 F25-01010011 2-19
16-67 F15-11030301W 30-34 F25-02010002 28-10
17-1 F15-12000013W 42-50 F25-03000003 24-11
18-1 F15-12000016W 41-37 F25-04000001 15-33
F15-00000035 10-23 F15-13000001W 41-36 F25-040000016 15-3
F15-01010001 3-45 F15-13000002W 41-31 F25-04000002 15-16
F15-01010007 2-18 F15-13000003W 41-34 F25-04000003-1 15-25
F15-01010102 1-13 F15-13000004W 41-35 F25-04000003-2
F15-01010302 1-11 F15-13000005W 41-8 F25-04000003-3
F15-01010303 3-58 F15-13000006W 42-47 F25-04000003-4
F15-01010305-3 1-31 F15-13000007W 41-28 F25-04000003-5
F15-01010400 3-46 F15-13000008W 41-39 F25-04000003-6
F15-01010402 3-47 F15-13000011W 42-48 F25-04000003-7
F15-04000005 18-13 F15-13000012W 42-49 F25-04000003-8
F15-05000022 §-11 F15-13000013W 41-17 F25-04000004-1 16-43
F15-05000023 §-20 F15-13000014W 41-11 F25-04000004-2
F15-05000036 §-11 F15-13000015W 42-31 F25-04000004-3
F15-05010001 32-23 F15-13000100W 41-4 F25-04000004-4
F15-06000004 16-36 F15-13000200W 24-12 F25-04000004-5
F15-06020004 15-16 41-3 F25-04000005 16-42
F15-06070004 16-47 F15-13000202W 41-15 F25-04000006 16-41
F15-06070005 16-48 F15-13000203W 41-14 F25-04000007 15-18
F15-06080002 28-8 F15-13000300W 42-44 F25-04000008 15-19
F15-07000005 11-1 F15-13000601W 41-41 F25-04000009 15-20
F15-07000006 11-1 F15-13000602W 42-45 F25-04000012 15-15
F15-07010008 28-40 F15-13000700W 41-40 F25-04000013 15-17
F15-07010009 18-39 F15-13000800W 41-33 F25-04000014 15-12
F15-07010011 18-38 F15-13010001W 42-36 F25-04000015 15-13
F15-07010012 18-41 F15-13010002W 42-51 F25-04000017L 15-1
F15-07060001 24-3 F15-13010003W 42-35 F25-040000178
F15-07080000 30-16 F15-13010004W 42-61 F25-04000021 16-38
F15-07080001 30-17 F15-13010005W 42-61 F25-04000022 16-40
F15-07080002 30-19 F15-13010008W 42-63 F25-04000023 15-31
F15-07130205 36-8 F15-13010009W 42-60 F25-04000024 17-6
F15-07150001W 24-4 F15-13010010W 42-31 F25-04000025 17-8
F15-07150300W 24-9 F15-13020000W 41-24 F25-04000027 17-10
F15-0T150501W 24-8 F15-13020001W 41-16 F25-04000031 15-31
F15-09000000 39-1 F15-13020002W 41-20 F25-04010000L 15-22
F15-10000000 39-2 F15-13020003W 41-21 F25-040100008
F15-10000001 39-9 F15-13020004W 41-21 F25-04010003 15-11
F15-10000002 39-8 F15-13020005W 41-18 F25-04020000 16-45
F15-10000003 39-1 F15-13020006W 41-9 F25-040300018
F15-10010000 39-3 F15-13020007W 41-1 F25-04040000 15-11

F15-10020000 39-6 F15-13020100W 41-19 F25-04050000 15-10




T304(T25,T20) 2

2

FAfE | ZHERBEA
PARTS NAME: [PARTS CATALOGUE INDEX

FHRE RA/F 5 ZHRT n&IF5 KT R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F25-04050001 15-7 T15-04000010 28-29 T20-01020001 1-1
F25-04050002 15-8 T15-04040005 11-46 T20-01020002 1-6
F25-04050003 15-9 T20-00000001 3-66 T20-01030001 4-1
F25-04050004 15-6 T20-00000002 3-68 T20-01030100 4-8
h25—04060000 16-33 T20-00000003 3-54 T20-01030200 4-18
F25-04060001 16-51 T20-00000004 3-49 T20-01030300 4-9
F25-04060002 16-50 T20-00000005 3-31 T20-02000001L 6-11
F25-04060003 16-46 T20-00000006 3-50 T20-020000018
F25-04060006 16-49 T20-00000007 3-10 T20-02000002 6-3
F25-04060007 16-52 T20-00000008 3-76 T20-02000003 6-10
F25-04070000 16-63 T20-00000009 28-15 T20-02000004 6-8
F25-04070001 16-58 T20-00000010 32-10 T20-02000003 6-9
F25-04070002 16-56 T20-00000011 3-56 T20-02000006 6-7
F25-04070003 16-61 T20-00000100 3-67 T20-02000007 6-3
F25-04070004 16-54 T20-00000200 32-15 T20-02000008L 6-12
F25-04070005-1 16-55 T20-00000203 32-16 T20-02000008S
F25-04070005-2 T20-00000205 3-11 T20-02000009 6-13
F25-04070005-3 T20-01000001 -4 T20-02000010 6-14
F25-04070005-4 T20-01000002 2-7 T20-02000011L 17-3
F25-04070006 16-60 T20-01000003 19 T20-020000118
F25-05090100W 24-5 T20-01000004 1-40 720-02000012 17-1
F25-05160500 36-7 T20-01000003 1-41 T20-03000001 3-71
F25-05170201W 24-15 T20-01000006 1-41 T20-03000002 10-16
F25-07000006W 13-17 T20-01000007 4-13 T20-03000003 10-17
F25-07000007W 41-30 T20-01000008 4-14 T20-03000004 3-13
F25-07000303W 13-23 T20-01000009 4-15 T20-03000005 10-1
F25-07000304W 13-11 T20-01000010 4-17 T20-03000006 10-5
F4-01010003 -4 T20-01000011 4-16 T20-03000007 10-8
F4-01010004 -1 T20-01000100 311 T20-03000008 10-6
F4-01010005 1-11 T20-01000200 1-8 T20-03000009 10-7
F4-01090003 4-7 T20-01010001 1-38 T20-03000010 10-12
F4-01090006 4-1 T20-01010002 1-39 T20-03000011 10-11
F4-01090007 4-3 T20-01010003 1-37 T20-03000012 10-22
F4-01090401 §-7 T20-01010004 1-43 T20-03000013 3-74

41-12 T20-01010100 3-44 T20-03000015 10-4
F4-03000023 15-28 T20-01010200 1-20 T20-03000100 10-15
F4-03000024 15-29 T20-01010202 1-13 T20-03000200 10-19
F4-04000030 30-1 T20-01010203 2-15 T20-03000204 10-20
F4-04090005 30-29 T20-01010301 2-10 T20-03000300 10-9
F4-04090011 30-28 T20-01010302 1-31 T20-04000001 §-1
F4-04120003 19-10 120-01010303 1-30 T20-04000001BW
F4-04130102 36-9 T20-01010304 1-19 T20-04000002 §-3
F4-05000200 §-9 T20-01010305 1-18 T20-04000003 §-1
F4-06000004 38-12 T20-01010306 3-61 T20-04000004 §-13
F4-06000006 38-10 T20-01010307 3-03 T20-04000005 §-16
F§-03000003 24-24 T20-01010308 3-60 T20-04000006 §-19
T15-01020003 §-8 T20-01010309 1-33 T20-04000007 31-11
T15-01020300 4-5 T20-01010310 1-34 T20-04000008 §-15
T15-03000005 §-11 T20-01010311 1-36 T20-04000009 §-14
T15-03010002 31-24 T20-01010312 3-57 T20-04000010W 11-44

PAGE I OF IV




T30A(T2S,T20) B4/ | pack 1 oF Iv

FHLR: | RHERBEE

PARTS NAME: [PARTS CATALOGUE INDEX
FHR T A5 FHRE &/ F5 FHKT A& F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T20-04000011W 24-6 T20-06000024 36-31 T20-06000722 34-19
T20-04000012W 24-18 T20-06000024V 36-40 T20-06000723 34-27
T20-04000013W 24-19 T20-06000025 36-36 T20-06000724 34-30
T20-04000014 8-4 T20-06000026 36-37 T20-06000725 34-31
T20-04000014W 24-10 T20-06000027 36-35 T20-06000726 34-32
T20-04000100W 11-48 T20-06000028 18-15 T20-06000727 34-34
T20-04000201W 13-15 T20-06000030 36-27 T20-06000728 34-35
T20-04000202W 11-43 T20-06000031 21-5 T20-06000729 34-38
T20-04000300W 11-45 T20-06000032 18-35 T20-06000730 34-40
T20-04000301W 11-47 120-06000033 32-10 T20-06000731 34-41
T20-04000400W 13-16 T20-06000034V 24-112 T20-06000800 28-14
T20-04000500W 13-9 T20-06000035V 24-13 T20-06000801 28-11
T20-04000700W 13-10 T20-06000036 32-8 12006000803 28-9
T20-04000701W 13-11 T20-06000036W 14-14 T20-06000900W 22-8
T20-04000702W 13-12 T20-06000037W 36-41 T20-06001100W 24-16
T20-04000703W 13-13 T20-06000038W 24-13 T20-06001200W 32-15
T20-04000800W 13-1 T20-060001004 32-6 T20-06001201W 32-32
T20-04000801W 13-2 T20-060001014A 32-5 T20-06001203W 32-35
T20-04000802W 13-4 T20-06000102A 32-4 T20-06010000 28-7
T20-04000803W 13-6 120060001034 32-3 12006010001 28-3
T20-04000900W 13-20 T20-06000300 30-10 T20-06010002 28-4
T20-04000901W 13-24 T20-06000302 30-13 T20-06010003 28-5
T20-04000902W 13-21 T20-06000303 30-9 T20-06010100 28-1
T20-05000000L 16-66 T20-06000400 30-8 T20-06020001 26-13
T20-050000005 T20-06000500 36-30 T20-06020002 26-20
T20-05000100 17-1 T20-06000501 36-29 T20-06020003 26-19
T20-05010000L 15-27 T20-06000502 36-28 T20-06020004 26-11
T20-06000001 18-33 T20-06000600 21-6 T20-06020005 26-16
T20-06000002 28-312 T20-06000600W 12-1 T20-06020007 26-17
120-06000003 28-31 12006000700 34-42 T120-06020100 20-1)
T20-06000004 28-30 T20-06000701 34-39 T20-06020101 26-4
T20-06000005 28-28 T20-06000702 34-3 T20-06020102 26-15
T20-06000006 28-27 T20-06000703 344 T20-06020103 26-5
T20-06000007 28-1) T20-06000704 34-5 T20-06020104 26-1
T20-06000008 218-21 T20-06000705 34-6 T20-06020105 26-6
12006000009 28-17 T20-06000706 347 T20-06020106 26-8
T20-06000010 28-20 T20-06000707 34-8 T20-06020107 26-11
12006000011 28-24 T20-06000708 34-11 T20-06020108 26-10
T20-06000012 32-7 T20-06000710 34-12 T20-06020109 26-12
12006000014 32-9 T20-06000711 34-13 120-06020110 20-13
T20-06000015 36-25 T20-06000712 3417 T20-06020111 26-1
T20-06000015W 224 T20-06000713 34-16 T20-06020112 26-9
T20-06000016 36-23 T20-06000714 34-18 T20-06020113 26-14
T20-06000017 30-21 T20-06000715 34-11 T20-06020114 26-24
T20-06000018 30-3 T20-06000716 34-12 T20-06020115 26-3
T20-06000019 30-7 T20-06000717 34-13 T20-06030001 19-7
12006000020 30-2 T20-06000718 34-24 T20-06030002 19-4
T20-06000021 10-34 T20-06000719 34-25 T20-06030003 19-5
T20-06000022 21-19 T20-06000720 34-15 T20-06030004 19-11
T20-06000023 10-33 T20-06000721 34-26 T20-06030100 19-1




T30A(T25, T20) K

FHMEAT |ZHERBEE

PARTS NAME: | PARTS CATALOGUE INDEX
FHRE RA/F 5 ZHRT n&IF5 KT R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T20-06040001 1-17 T40-05070003 10-36
T20-06040002 11-11 T40-05080000 30-4
T20-06040003 11-12 T40-05080001 30-34
T20-06040004 211-18 T40-05080002 30-32
T20-06040005 21-10 T40-05080003 30-33
T20-06040006 21-15 T40-05080004 30-31
T20-06040007 10-29 T40-05080005 30-27
T20-06040008 19-14 T40-05080006 30-26
T20-06040009 19-13 T40-05080007 30-25
T20-06040010 19-6 T40-08000001 38-14
T20-06040100 211-1 T40-08000002 38-3
T20-06040200 211-13 T40-08000003 38-16
T20-06050001 10-41
T20-06050001W
T20-06050002 10-37
T20-06050003 10-39
T20-06050100 10-38
T20-06050200 10-40
T20-06050300 10-25
T20-06050301 10-28
T20-06050302 10-26
T20-06060000 36-21
T20-06060001 36-1
T20-06060002 36-5
T20-06060003 36-11
T20-06060004 36-12
T20-06060005 360-14
T20-06060006 36-13
T20-06060007 36-16
120-06060008 36-13
T20-06060009 36-19
T20-06060010 36-18
T20-06060011 36-17
T20-06060012 36-6
T20-07000000 38-1
T20-07000001 38-1
T20-07000002 38-8
T20-07000003 38-11
T20-07000004 38-6
T20-07000003 38-9
T20-07150301W 24-11
T20-13000000W 41-1
T20-13000500W 41-27
T40-05000018 11-12
T40-05000024 30-15
T40-05000029 19-9
T40-05000100 24-1
T40-05000703W 31-33
T40-05000802W 31-36
T40-05020006 26-18

PAGE IV OF IV




	T20爆炸图封面.pdf
	T20目录 1.pdf
	T20目录 2.pdf
	T20-(P1～3)托架 1.pdf
	T20-(P1～3)托架 2.pdf
	T20-(P1～3)托架 3.pdf
	T20-(P4)操舵系统 4.pdf
	T20-(P5～6)水上装置壳体 5.pdf
	T20-(P5～6)水上装置壳体 6.pdf
	T20-(P7～8)底罩 7.pdf
	T20-(P7～8)底罩 8.pdf
	T20-(P9～11)控制系统1 9.pdf
	T20-(P9～11)控制系统1 10.pdf
	T20-(P9～11)控制系统1 11.pdf
	T20-(P12～13)控制系统2 12.pdf
	T20-(P12～13)控制系统2 13.pdf
	T20-(P14～16)水下装置壳体&驱动1 14.pdf
	T20-(P14～16)水下装置壳体&驱动1 15.pdf
	T20-(P14～16)水下装置壳体&驱动1 16.pdf
	T20-(P17)水下装置壳体&驱动系统2 17.pdf
	T20-(P18～19)电气系统1 18.pdf
	T20-(P18～19)电气系统1 19.pdf
	T20-(P20～21)电气系统2 20.pdf
	T20-(P20～21)电气系统2 21.pdf
	T20-(P22)电气系统3 22.pdf
	T20(P23～24)电气系统4 23.pdf
	T20(P23～24)电气系统4 24.pdf
	T20-(P25～26)曲轴&活塞 25.pdf
	T20-(P25～26)曲轴&活塞 26.pdf
	T20-(P27～28)曲轴箱 27.pdf
	T20-(P27～28)曲轴箱 28.pdf
	T20-(P29～30)燃油系统 29.pdf
	T20-(P29～30)燃油系统 30.pdf
	T20-(P31～32)进气系统 31.pdf
	T20-(P31～32)进气系统 32.pdf
	T20-(P33～34)化油器总成 33.pdf
	T20-(P33～34)化油器总成 34.pdf
	T20-(P35～36)起动器 35.pdf
	T20-(P35～36)起动器 36.pdf
	T20-(P37～38)顶罩组件 37.pdf
	T20-(P37～38)顶罩组件 38.pdf
	T20-(P39)燃油箱 39.pdf
	T20-(P40～42)操纵盒 40.pdf
	T20-(P40～42)操纵盒 41.pdf
	T20-(P40～42)操纵盒 42.pdf
	T20-(P43～45)发动机总成 43.pdf
	T20-(P43～45)发动机总成 44.pdf
	T20-(P43～45)发动机总成 45.pdf
	T20-(P46～47)附件Ⅰ 46.pdf
	T20-(P46～47)附件Ⅰ 47.pdf
	T20-(P48～49)附件2 48.pdf
	T20-(P48～49)附件2 49.pdf
	T20零件检索表　1.pdf
	T20零件检索表 2.pdf
	T20零件检索表 3.pdf
	T20零件检索表 4.pdf

